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BO3-IIEPEKBAJII®PIKOBAHO PEKOMEH/IOBAHO

KOPOTKA XAPAKTEPUCTHKA JIIKAPCBKOI'O 3ACOBY




Jesodnoxcawn 250 mr Tabnerku WHOPAR wactina 4 Keitens 2014
(Mikpo JlaGe Jlta), TB237 Poznin 7 owosneno: JiroTuit 2020

1. HA3BA JIKAPCHLKOI'O 3ACOBY
Jlesopnokcanun 250 mr Tabnerxku*
2. SIKICHUM I KILKICHHUM CKJIAL

Koxna Ttabnerka, BKpuTa IUTIBKOBOIO 00070HKOK MicTHTE 250 mr Jlerodmokcamuny (y
BUIJIAI remiriapary). [loBHAMN cIMCOK IOMOMIKHUX PEHOBHH HaBEAECHO B po3jail 6.1.

3. JIIKAPCBbKA ®OPMA

TabneTkn, BKpUTI ITIBKOBOIO 000JIOHKOIO.

CBITII0-pOXkKEBOTO KOIBLOPY, Y (opMi Karcyiu, ABOONYKIII TaOIETKH 3 IITIBKOBOIO 000IOHKOIO,
3 THCHEeHHAM “2507 Ha ogHOMY G011l Ta piBHOIO NMOBEPXHEIO Ha iHIIOMY Ooi.

4. KJITHIYHI XAPAKTEPUCTHUKH
4.1 TepameBTHYHI NOKAZAHHS

Jlegopnokcanun 250 wMr  Tabmerku  mokasaHuii Yy NOEAHAHHI 3 IHIIMMH
NPOTHTYOEPKYIbO3HHMH  NpenapataMH Ui  JIKyBaHHA BCiX ¢opm  TyOepKyibo3y,
CIIPHYUHEHOr0 MIKOOAKTEPiAMH TYOEpKYIbO3Y.

JleBodpnokcanun 250 mr TaGmeTku 3acTOCOBYIOTH IIMIE $K aHTUMiKOOaKTepialbHHil
npemapar Apyroi JHil Tepamii, KOJM aHTHMIKOOAKTeplaJpHl INperapard nepriol Jinil He
MiIXOIATE Yepe3 Pe3UCTEHTHICTh a0 HenepeHOCHMICTb.

Cnin BpaxoByBarH oQiLiiiHI pekoOMeHAAUii WMIOA0 JIKYBaHHA Ta PEKOMEHJAUIl 110710
TyOepKkynb03y, Ha npukiaai BO3.

4.2 Cnocid 3acTocyBaHHs Ta 1030

Hopocni ma nionimku.

Pexomenioana no6oBa j03a ctanoBuTe 750 Mr s nauieHTiB Baroo Bif 30 kr go 45,9 kr, -
1000 mr ama manicaTis Baroio 46 kr 1 6ubie.

Himu eixom 6i0 5 pokie ma cmapuie:

PexomenzoBana 1060Ba 03a cTaHOBHTH 10 — 15 Mr/kr/moby, oiuH pa3 Ha 100y

Bara Tina B xr [Ilonenna kinbkicthb JleBodiokcarmuy
250 mr TabneTkn

16-23 1 Tabnerka 1 pa3 Ha 100y

24-30 1 Ta /> Tabnetku 1 pa3s Ha 100y

Jleodnoxcauun 250 mr Tabnerku He miaAXoQsATh AU AiTEH Y Bii 10 5 poKiB.
Jlepodokcaums He peKOMEHAY€eThes AiTsaM 10 10 Kr.

* Toprosi Hazeu He npeksanipikosani BOO3. Lle HauioHanbHUil opran 3 perymoBaHHA mxapcmu\(
3aco0iB (NMRA). ¥V nanomy WHOPAR BiiacHa Ha3Ba HaBeJI€Ha JIMLIE SIK TPUKIIA]L.




Jlesodnokcaunn 250 mr TaGnerku WHOPAR uactiua 4 Ksitens 2014
(Mikpo Jlabe Jitn), TB237 Posmia 7 onesneno: Jhorui 2020

Hopyutenns ¢hynxyii nupox:

JIns mamieHTiB 3 po3paxyHKOBHM KJipeHCOM KpeaTwHiny < 30 MJI/XB, IO 3HAXOMATHCS HA
remojiaiisi abo 6e3 HLOro K03y caia 3mMeHnTH 10 750-1000 Mr, 1m0 NPUHMAETHCS TPH pasy
HA THK/ICHb.

Hopywenns ynkyii newinku:

He notpibne xopuryBaTu 103yBaHHS.

Jimui nroou

He notpiGHO KOpHTyBaTH [O3yBaHHS JIOJSM IOXMJIOTO BiKY, OKPIM, BCTaHOBJIEHOIO
BpaxyBaHHS (QYHKIIT HHPOK.

Cnocio e6edennn :
Jlesodokcauun 250 mr TabneTku c1if KOBTATH LiTHMH 3 I0CTATHLOIO KLUTHKICTIO PiIMHH.
TaGnerku moxuHa npuiiMaTi He3anexHo Bix 1Ki. (IUB. Takox po3ain 4.5).

4.3 IIporunmoxazaHus

JleBodnokcanun 250 Mr TabneTku mpoTHIOKA3AHHIA:

- Y NAUi€HTIB 3 TinCpYyTIHBICTIO 10 JeBodIoKcaluuy, IHIMX XiHOIOHIE a60 10 GY/Ib-SKHX
JIOTIOMIKHUX PEHORWH, 1110 TiepelTiyeHo B 6.1

- Y XBOPHX Ha eMiiencito

- Y DAaIicHTIB 13 3aXBOPIOBAHHAMH CYXOXKW/Ib B aHaMHE3l, [OB'S3aHAMH 3 BBCICHHSM
(bTopxiHOJIOHY

- Y KIHOK, 1110 TOAYIOTh IPYUTIO.

4.4 CneniajbHi 3acTepe/KeHHs Ta CHeMiAIbHI 3a1100iKHi 3aX0/1H 17151 BHKOPHCTAHHS

Tenounim ma po3pugu cyxoxncuin
Pinko MOXyTh TpamnsTMCA BHNAIKM TEHJIHMHITY, IO MOXE MNPHU3BECTH JO PO3PHBY
cyxoxuins. Halfgacrime e crocyerbest axiuioBoro cyxoxuiuns. TeHAHHIT MOKe BHHHKATH B
Oynp-sikuit bac Tepamii, a TakoX uYepe3 KiJbKa MICSIIB NMPUIMHEHHS NPUIOMY TiKyBaHHS.
Pusux TeHIMHITY Ta PO3PUBY CYXOXKHIUIS 30iNBUIYETBCS Y HAUIEHTIE JITHBOrO BiKY, y
NALIEHTIB, AKI OTPHUMYIOTh npenapar y xoszax 1000 mr ma o6y, Ta y mamieHTiB, ski
NpHHMaOTh KOPTHKOCTEPOIAn. JIisi MalieHTIB JIITHLOTO BIKY CIiJl KOPHIYBAaTH J000BY 103y
Tnpenapary 3aJeKHO BiJl KiipeHCy KpeaTuHiny (muB. posgin 4.2). Heobximme pertesbhe
CIIOCTEPEIKCHHS 32 TAKMMH TalieHTamH, mo npuitmaiots Jleoduokcanun 250 mr TabneTku.
IMamienTaMm cnift MPOKOHCYNBTYBATHCA 3 JHKapeM, SKIIO Y HHUX 3 SBHJIHCS CHMIITOMH
TeHauHiTY. Ilpu migospi Ha Tenmunit Tepamiio JleBodnokcanuun 250 mr Tabnerku noTpiGHO
HEraiiHO MPUIMHHATH Ta pO3MOYATH HAISKHE JIKYBAaHHA (Hanpukian 3abe3neyuTH
IMMOGITTI3aIliI0 CYXOKMILIA) U YPOKEHOTO CyXOKMILIs (TUB. po3imk 4.3 Ta 4.8).

3axeoprosanns, euxnuxani Clostridium difficile
Hiapesi, 0coGHMBO y TAKKHX BHNAJKAX, MEPCHCTYIOYA Ta/4d reMoparivHa, Mmij 4ac 4 Iicis
niKyBaHHs — npenapatoM  JlepoduokcammH, Moxe OyTH  CHMITOMOM  XBOpOOH,
Bukiukanoi Clostridium difficile, naif6inbIm TsDKKOIO (OPMOIO SIKOT € meeBIoMeMOpaHO3HH il
KOJIIT. SIKIO BHHUKAIOTH Mi/I03pH HA ICeBIOMEMOPaHO3HHIT KOJIIT, ¢l HerailHO MPHITHHHTH
3acrocysanHs npenapary Jleoduiokcanus, a nmanieHTam citiz 6e3 3aTpUMKH 3aCTOCOBYBATH
HiATPUMYBaTBHI 3ac00H i, AKIM0 NOTPiGHO, crermdiuny Tepaniio (HaNpHKIa, TepopaTbLHHM
NPUHOM BaHKOMIMHY). 3ac00H, 10 TPUIHIYYIOTH MOTOPHKY KHIICYHHKY, IPOTHIIOKA3aH] y
I KTiHIYHIE cHTyauii.

Hayienmu, cxunvri 0o cyoom
JleBodokcanns MpOTHTIOKA3AHHI MALIIEHTAM 3 eliJIeNcicio B aHamMHesi (JIUB. po3nijL4.3) T4k




Jlepodinokcaumn 250 mr Tabnerku WHOPAR wuactuna 4 Keirens 2014
(Mikpo Jlade JIta), TB237 Pozain 7 onosacuo: Jhoriii 2020

1 iHWIi XiHOJIOHH, Npenapar i1/ 3acTOCOBYBATH 3 HAI3BHYAIHOI 06ePeKHICTIO naieHTam,

CXHUJIBHHM IO CY/IOM, TAKHM SIK MALICHTH 3 YPAKECHHAMH HEHTPATLHOI HEPBOBOT CHCTEMH, TIPH

ozHo4acHiii Tepanii penbyderom Ta moiGHUME 10 HBOTO HECTEPOLIHIMM NPOTH3aNaIbHUMHA

JIKapChKUMH 3ac00aMM 4 JIiKaMH, W10 TiJBHIIYIOTH CYIOMHY TOTOBHICTEH (3HHKYIOTH

CYNOMHHMI ITOPIT), TaKUMH K Teodimin (mB. pos3zin 4.5). V pasi nossu cyaoM iKyBaHHSA

JleBodmoxcannnoM C1ig IPHUITHHKUTH.

Hayienmu 3 nedocmamiticmio znroxo030-6-ghocpamoeziopozenazu

IlauieHTd 3 JaTeHTHHMH 9d  HAYBHAMH  JeDEKTaMH  AKTHBHOCTI  IVIIOK030-6-

docdarserinporenasu MOXKyTh OYTH CXHIBHHMH 10 TeMONITHYHHX peakuiii npu JiKyBaHHi

aHTHOaKTepilaibHUMK  3aco0aMH  IpynH  XiHOJOHIB, TOMY JeBO(IOKCAMH iM  cria

3aCTOCOBYBATH 3 00€peKHICTIO.

layienmu 3 nupxosoio nedocmamuicnmio

Ockisbke  JIeBOGIIOKCAMH BUBOAUTHCS NEPEBAKHO HHPKAMH, MOTPiGHA KOpeKIlist /1031

JleBoduokcaunn 250 mr Tabnexu s XBopHX i3 mocmabieHon (yHKIiCH HHPOK (JIHB.

po3ain 4.2).

Peaxyii zinepuymausocmi

JleBookcanun Moxke wac BiA yacy BHMKIMKATH cepilo3Hi MOTEHUIHHO ieTambHi peaxuii

TIBUINIEHOT YyTIUBOCTI (HANPHKIA/, aHTiOHERPOTHYHHI HaOpAK axk 10 aHa(iLIaKTHYHOTO

LIOKY) MiCJIs 3aCTOCYBAHHA MTOYATKOBOT 103K (1HB. po3zin 4.8). V [BOMY BHIIAJKY MalficHTam

CJILJI IPUIIMHUTH JIIKYBaHHSA HEraitHo.

Baoicki 6ynvosni peaxyii

Ipu 3actocysanni JleBodiokcamHy MOBIZOMISIOCS PO BHHUKHEHHS BAKKHX OYIBO3HIX

peakuii, Takux sK cuHApoM CriBeHca-J[KOHCOHa a60 TOKCHUHMIL eniiepMansHuii

HEeKkpoui3 (auB. po3ain 4.8). Ilpu BHHHKHEHHi Oyab-SKHX peakiiii 3 Ooky mkipu Ta/abo

CIIM30BUX 0DOJIOHOK CJTijl HEraifHO 3BEPHYTHCS JI0 JIiKaps.

Hucenikemisn

Sk i npu 3acrocyBamHHi yciX XiHOJIOHIB, MOBIIOMJIATIOCS MPO BHNAZAKH 3MiH 3 OoKy piBHS

[JIIOKO3H B KPOBI, cepea sKUX OyJIM BUTIAJKM TimoriikeMii, Tak i BHOAAKH rinepriikemii, mo

CIOCTEpIranies, K NPaBUIO, y NMAIIEHTIB 3 LYKPOBHM AiaGeToM, siKi OTpHMYBAIH CYIIYTHIO

Tepainiio MNePOPAILHUM IIYKPO3HIDKYBAILHHM [penapaToM (HApHKIA, riaibeHKIamiziom)

abo incyminom. [loBimommsocss mpo BHMAAKM rimoriikeMiyHoi komi. Y NamieHTIB 3

LYKpOBHM J1a0eToM PEKOMEHITYEThCH PETENbHO KOHTPOMOBATH PIBCHB IIIIOKO3H B KPOBI

(zmuB. posuin 4.8).

Ilpoghinakmuxa pomocencubinizayii

Xoya dorocencubinizalis BUHHKAE Ayxke PLAKO NpH IpHitoMi 7eBO(IOKCAHHY, 3 METOIO i1

YHHKHCHHSI [IAliEHTaM HE PEKOMEH/IyeThes Ge3 0COOIMBOT MOTpe6H MmifIaBaTHes Il CHITbHAX

COHSYHUX MPOMEHIB M IITYYHOIO yI6TPad)ioneToBOro BUMPOMiHIOBaHHS (HATIPHKIIA/, aMITH

INTYYHOTO  yNbTPAa(ioNeTOBOrO  BHNPOMIHIOBAHHA,  COMApiH), mo6  3amobirTy

¢dorocencubimizaii. '

Hayicnmu, axi ompumyioms anmazonicmu eimaminy K

OckinbkH  MOXKIHBE 30LMBINCHHS MOKA3HMKIB KOArYJSIINMHUX TECTiB (ITY/mixnapoane

HOpMali3auiiiHe CIiBBiHOIICHHs) 1/a60 KpoBoTeYa Yy mMALi€HTIB, sKi [IPHIMAIOTH

Jleodriokcaunn y moennanui 3 aHTaromicroM Bitaminy K (mampuknan BapdapurOoM),

MOKA3HUKH KOATyIAMIAHMX TECTiB CIiJl KOHTPOMIOBATH, AKIIO I JHKAapehKi 3acobm

3aCTOCOBYIOTE OZIHOYACHO (IHB. po3in 4.5).

Hcuxomuuni peaxyii

TloBizomMIsIOCS PO MCHXOTHYHI peakilii y MauienTis, SKi nPUAMAOTH XiHOiHH, BKJIIOYAI0YH

neBodokcalut. ¥V yke piZIKiCHHX BHIAAKAX BOHH IPOrPeCyBaH 10 cy'flmna.rlbﬂggg-:—;iiﬁdk“*
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Jlerodnokcaumn 250 Mr TaGnaerkn WHOPAR. uactina 4 Keitens 2014
(Mikpo Jladc Jitn), TB237 Posaia 7 ovoeneno: Jlioraii 2020

Ta CAaMOJIECTPYKTHBHOL MOBEAIHKH, 1HO/I JTHIIe micns npUioMy €HHOT
no3u nepodmokcamuy (muB. pos3ain 4.8). V Bumanky, SAKIIO Yy Tali€eHTa BHHHKAIOTH IIi
peakuii, npuiioM jaeBodUIOKCAIHHY CIiJI NPUITHHHTH Ta BJATHCA 0 BiAMOBIAHMX 3axOJIiB.
Pexomengyernes 3 ODEpeXHICTIO  3aCTOCOBYBAaTH  JIeBOQUIOKCALMH HauieHTaMm i3
MCHXOTHYHAMHE po3iajamMu abo manicHTam i3 NCHXIMHUMH 3aXBOPIOBAHHAMH B aHAMHE31.
THooosoicenns inmepsany QT

Cnix 3 oOepeXHICTIO CTaBHTHCA J0 3aCTOCYBaHHS (TOPXiHONOHIB, BKIIOYANOYH
neBodIoKcalH, nanieHTam 3 GakTopaMH pu3uKy noaosxeHHs iHTepBaty QT, Takumu sK:

— BPOJDKCHHM CHHIPOM NOAOBXKeHHS inTepBany QT;

— CYNYTHE 3aCTOCYBaHHS JKApCHKHUX 3aco0iB, BIZIOMHX CBOCIO 3/IATHICTIO IOIOBKYBATH
iHTepBan QT (Hampuknax nporuapurmiuHux 3aco0iB kinacy IA Ta IIl, TpuLMKIIYHHX
aHTHJICTIPECAHTIB, MAKPOJII/IIB);

— HECKOPHTOBAaHHU eNIEKTPONITHUHI JucOananc (HanmpuKiIajg rinoKamieMis, rimnoMarniemMis);

— JITHIA BIK MaLli€HTa;

— XBopoOa cepis (HanmpHKIa ceplieBa HeAOCTATHICTD, iH(GAPKT MioKapaa, Opaguxapis).
[ManicTy TTHLOTO BIKY Ta IKIHMKH MOXKYTHL OyTH OLnbII YyTIMBHMH J0 JIHKAPCHKHUX 3ac00iB,
o nojoBKyioTh iHTepBan QT. YV 38 53Ky 3 uuM He0OXiHO 3 00EpPEKHICTIO 3aCTOCOBYBATH
(TOPXiHONOHH, BKIIOYAIOYH JICBO(IIOKCAIIHH, MTALliEHTAM [IHX IPYIL.

IHepughepuuna netiponamis

[ToBinoMIIsisIOCs PO BHINAJKH CEHCOPHOT abo ceHcoMoTopHOT nepudepuunoi Heliponarii, fAka
MOXeE IIBH/IKO HACTaBaTH, y MALI€HTIB, AKI npHitManx (GTOPXIHOIOHH, AKI MOKYTH OyTH
IIBHJAKUMH B cBoeMy no4atky. [Ipuiiom JleBodnokcauuny 250 mr Tabnetkm, MoxHa
NPOJOBKYBATH TOi, KOJM KODHCTH IIEPEBAXKAE PH3HKH I10J0 HE3BOPOTHHX 3MiH B
HeBpomarii.

IHayienmu 3 myasthenia gravis

JleBodnokcaluH CiIiji 3aCTOCOBYBAaTH 3 OOEPEKHICTIO mauieHTaMm 3 myasthenia gravis depes
CHMIITOMH, 10 MOXKYTh IHOCHIIOBATHCH, DTOPXIHOIOHH, BKIIIOYAIOYH JIEBO(IOKCALMH, MAIOTh
edexT HepBOBO-M’sA30BOI OJ0KaAH Ta MOXKYTh IMOCHJIIOBATH M’SI30BY C/TaOKICTh y Malli€HTIB
3 myasthenia gravis. ¥V micispeectpauiiHoMy nepioji cepito3si moGiuHi peakitii, BKIIOYA0UH
JeTaNbHI BUMAJKH Ta CTaHH, IO NOTpeOyBamu 3aX0iB 3 NIATPUMKH JUXaHHA OYyJIM 110B’A3aHi
13 3acTocyBaHHAM (TOPXiHOJIOHIB Y HaIicHTIB 3 myasthenia gravis.

I'enamobiniapni nopyuieHns

IIpu 3actocyBanHi JeBodioKcaluHy (MEPEeBaXHO VY MAIIEHTIB 3 THKKHMH OCHOBHHMH
3aXBOPIOBAHHAMH, HAlIPHKJIaJ, CEIICHCOM) MOBLAOMIIAIOCA NP0 BHNAAKH HEKPO3Y MEYiHKH aK
JI0 TIEYiHKOBOI HEIOCTATHOCTI 3 JICTATBHUM HaciizakoM (uB. posain 4.8). IManientam cmin
pPEKOMEH/IyBaTH NPHIIMHUTH JIIKYBAHHS Ta 3BEPHYTHCS 0 JIKaps, SKIO BHHHUKAIOTHL TaKi
IPOABH Ta CHMIITOMH XBOPOOH INEYiHKH SIK aHOPEKCis, XKOBTAHHILA, TeMHa ce4a, cBepOixk abo
001 y AUIAHII KHBOTA.

Ilopywenns 3opy

SKimo BHHUKAIOTE Oy/b-sKi NOpyIlleHHs 30py abo nobiyHi peaxitii 3 60Ky oprasiB 30py, CIIig
HeraitHo 3BepHyTUCs 10 odransmornora (nuB.po3ainu 4.7 ta 4.8).

Cynepingexyisn

3actocyBaHHs JeBoQIIOKCAUMHy, OCOONHBO TpHUBAJIE, MOKE NPH3BOAMTH [0 HAAMIPHOIO
POCTY HEYYTJIMBHX (PE3HUCTEHTHHX) 10 Npermapary Mikpooprani3miB. fkio Ha Tii Tepamii
PO3BUBAETECA cynepiHdekis, HeoOXiTHO 3aCTOCYBATH HAICXKHI 3aXO0/IH.

Bnaue na pesyromamu nabopamoprux 0ocaioicenn

VY mauieHTiB, AKi OTPHMYBAIH JIeBOQIOKCAIIHH, BU3HAYCHHA OIIiaTiB y ceyi Mome»,uam xuﬁﬂe.—-
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Jlesoduokcaunn 250 mr Tabaetku WHOPAR wacruna 4 Kpitens 2014
(Mikpo Jlabc JIta), TB237 Poazain 7 onosneno: Jhotuii 2020

NO3UTHBHHE pe3ysbTaT. Moxke BUHHKHYTH HCOOXITHICTE MiZTBEP/INTH MO3NTHRHI pe3yIbTaTH
Ha OTiaTH, OTPUMAHI IPH CKPHHIHIOBOMY TECTi, 3a JONOMOTOI0 GiNbi crierudigHuX METOiB.
JleBodhiokcauun Mmoxe npurniuyBatn pict Mycobacterium tuberculosis i y 3B’S3Ky 3 1M
NPU3BOAUTH JI0 XHOHO-HEraTMBHHMX pe3ynbTaTiB npu  Oakrepionmoriudiii  ajarHocTwi
TyOepKyIb03y.

Ilediampuuna nonyasyis

Yepes HecHpUAT/IHBHII BIIMB Ha Xpsili y HENOBHOJNTHIX TBapuH (muB. posain 5.3) Ta
oOMeskeHy JIOKYMEHTAII0 Mo/10 Oe3neKu Ta BiNoBiIHI KOPUTYBaHHS 103H, JIeBO(IIOKCALIHH
CHiJl 3aCTOCOBYBAaTH JIMIe B AiTel Ta niamitkie 3 imdexumicro M. Tuberculosis, sxmo
BBXKAETHCS, 0 KOPHCTH [IEPEBHIITYE PU3HK 1 AIbTEPHATHB JJIS JIIKYBAHHS HEMAE.,

4.5 Bsaemopist 3 iIHITNMH JIKaPCHKHMH 32c00aMH Ta iHIT BHIH B3acMOIii.

Cormi 3ami3a, cosi UHHKY, aHTALMIH, WO MICTATH Mardii abo amoMiniil, JH/IaHO3HH.
BeMoxTyBanHs  eBOdIIOKCAlMHY 3HAYHO 3HHKYETBCS IIPH 3aCTOCYBaHHI conell 3aiisa,
Marsiii- abo amomiHieBMX aHTauMAiB abo IUAAHO3HHY (L€ CTOCYEThCS JIHMINE JiKAPCHKUX
hopm nunanosuny 3 amowminii- abo MarHiiiBMicHHME GydepHHMH 3ac06aMH) OXHOYACHO i3
npenaparom Jlesodiokcamun 250 mr TaGnetku. OnHovacHe 3acTocyBanHs GTOPXiHOIOHIB Ta
MYJIbTHBITAMIHHHX [penaparis, IO MiCTATh LHHK, 3HIDKYye ix abcopbuito micis
NepopalbHOro IMpHioMy. PeKOMEHJYETbCA He 3acTOCOBYBATH IIpeNaparH, sKi MICTAThH
JABOBAICHTHI YH TPHBAJICHTHI KaTiOHH, Taki sK coii 3ami3a, com NMHKY, MarHiii- a6o
AMOMIiHiBMICHI aHTauuam a0 AMIAHO3MH (e CTOCYEThCS JIMIIE JKAPCHKHX  (popM
AM/IAHO3MHY 3 amoOMiHiii- a6o MarsiiiBMicHuMu Gydepaumu 3acobamu), POTAroM 2 TOIHH JI0
abo micns npuitomy npenapary Jlesodnokcarmn 250 mr Tabnerkn.

Cykpanvgham

biogoctynuicts JleBogokcanuny 3Ha4HO 3MEHIIYETHCS TIPH OJHOYACHOMY 3aCTOCYBaHHI 3
cykpanbdarom. Skmo mnamicHToBi HeoOXiZHO OTpUMYBAaTH SK cykpamsdar, TaK i
JleBoduiokcauun, kpame npuitMaTH cykpanbgar depe3 2 rOAMHH MIC/s NpUHOMy TabIeToK
JleBodnoxcamun 250 mr Tabrerk.

Teoghinin

Y KmHiYHOMY J0CTHiKeHH] (hpapMaKOKIHETHYHOI B3aeMoil JieBodokcamuny 3 TeodiiHOM
He Oyno BussieHo. IIpoTe MOXIMBE CYTTEBE 3HIDKCHHS CyJOMHONO MOpPOTY HpH
OJIHOYACHOMY 3aCTOCYBaHHI XiHOJIOHIB 3 TEO(IiTIHOM.

HIT3IT

OnHovacHe 3acTOCYBaHHS 3 HECTCPOIMHMMHU IPOTH3ANATBHUMHE Tpenaparamu (HIT3IT) mMoxe
NiZABMIIMTH PU3MK BHHHKHEHHS TOKCHYHOCTI JUISl LEHTPATLHOI HEPBOBOI CHCTEMHM, iHOAI
NOB'S3aHOT 3 BUKOPHCTaHHAM (hropxiHomony. Haitdacrilne nosinomusiocs mpo B3aeMoio 3
eHokcauHoM. Ile MoXXe BUHMKATH 1 3 IHIIMMH QTOPXIHONOHAMH, alle € MANIO MiJATBEPKEHb.
[lauienTd 3 cyiomMamMu B aHaMHe3i MOXKYTh MaTH OiLIbLIMIl pU3UK. (IMB. TaKOX po3zin 4.4.)
Konuentpauii nesodokcarmny 6y npubmmsno va 13% Ginsii y npucytrocti penbydeny,
HIK KOJIH BBOJAATLCA MTOOIMHILI.

Ipobeneyuo i yumemuoun

Ilpobenenna Ta LMMETHAMH CTATHCTHYHO JIOCTOBIPHO BIUIMBAIOTH HA BHBEICHHS
nesotiokcannny. Hupkosuit  xipenc  eBouIOKCauMHy —3HMIKYETHCS Y NIPHCYTHOCTI
HUMeTHIHY Ha 24 % Ta npobGeneray na 34 %. Ile Tomy, mo oGuasa npenapary 3aaTHi
Gnoxynam KaHaIbLeBy cexpeuim nenocbnoxcaumry Opanax npu no3ax, gxi BnnpoﬁoByBaJmCH
Y X0l NOCHUKEHHS, HEe € BIPOTiIHHM, 100 CTATMCTHYHO 3HAYYINi KiHETHYHI BuumHHoc r1
MaJld KJIHIYHY 3Ha9uMicTh. CI1ijt 3 00epeXkHICTIO CTaBUTHCS [0 OJHOYACHOTO npmm,uy '
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neBodIOKCaMHAY 3 JIKApCBKHMHM 3aco0aMy, IO BIUTMBAIOTH HA KaHAIBIEBY CEKpELilo,
TAKAMH AK NPOGEHEIH T Ta IIMMETH/IMH, 0COOIMBO ¥ NAIIEHTIB 3 HUPKOBOIO HEIOCTATHICTIO.
Huxnocnopun

Ilepion HaMiBBUBE/ICHHS THKIIOCIOPHHY 301blnyeThest Ha 33 % npH ofHOYacHOMY Npuiiomi 3
JIeBO(IOKCALTHHOM.

Aumazonicmu eimaminy K

[Ipu oxHOUacCHOMY 3acTOCYBaHHI 3 aHrtaroHicramu Bitaminy K (manpuknan, Bapdapunom)
MOBIIOMIIATIOCS TIPO MiABHINEHHS Koarynsuiiaux rectis (ITY/Mixkaapoane Hopmanizaniiine
CHiBBiAHOIIEHHS) Ta/abo KpoBOTedYi, sKi MOXYTh OyTH BHpaKeHHMMH. 3BaXaloud Ha 1€, Y
HalieHTiB, SKi OTPUMYIOTH MapaielbHO aHTaroHicTH BiTaminy K, meoOximno 3ailcHiOBaTH
KOHTPOJIb IIOKA3HUKIB Koarysuil (aus. po3ain 4.4).

Jixapcwki 3acobu, wo nodosxcyrome inmepsan QT

JleBodokcanus, sk i immi GTOPXiHONOHM, CIT 3aCTOCOBYBATH 3 00EPEXKHICTIO NallieHTaM,
AKI OTPUMYIOTH JKapChKi 3aco0H BiloMi CBOEIO 3JaTHICTIO TojoBKyBaTh iHTepnan QT
(manpuknan, nporuapuTMmivai 3acobm xmacy [A ta IIl, TpHUMKIIYHI aHTHAENPECAHTH,
MaKpOJIiTH Ta aHTUIICHXOTHYHI JiKapchKi 3acobn) (uB. po3nin 4.4 («ITomoBkeHHs iHTEpBaATY
QT»)).

Jikapewki 3acobu, o nepedysaoms y HUPKOGO-KAHANbYeGIl ceKkpeyil

Ilpy npuiiMadHi BHCOKHX JI03 XIHOJIOHIB TPH OJHOYACHOMY 3aCTOCYBaHHI 3 iHIIMMH
nmiKapcbKUMH 3aco0aMu, SIKi IUIAIOTBCS HHPKOBiH KaHaiblLeBid Ccekpewlil (Harmpukiaj,
npobenenua, TUMeTHANH, Qpy3eMij] Ta METOTPEKCaT), MOXKIHBE MOPYIMICHHsS BHUBEICHHS Ta
NiBUILECHHS PIBHS B CHPOBATIII KPOBI.

4.6 @epTHIABLHICTH, BATITHICTH TA rOAYBAHHA IPYII0.

KiHku 0imopooHo20 6iKy

HeoOXiqHO yHHKAaTH BariTHOCTI y JKIHOK, SIKi OTPUMYBAaIH JIKYBaHHS JEBO(IOKCAIHHOM.
Cotin mpuitMaTi aJeKBaTHi MPOTH3AIUTiHI 3aX0/IH.

Bazimuicmo

Jlani o0 3acTocyBaHHs JeBO(IOKCAIMHY Y BariTHHX € oOMexeHumu. JlocnmijukeHHs Ha
TBApMHAX HE BKa3ylOTh Ha NpsSMi 9H HEMpsMi MKIMHBI e(eKTH 100 PernpoayKTHBHOT
TOKCHYHOCTI (IHB. po3air 5.3).

Yepe3 BiACYTHICTH JOCHI/DKEHL Ha JIOJASX Ta MOXIMBE YIIKO/DKEHHS XIHOJIOHAMH
cyrnoboBoro xpsma B oprasi3mi, skuii pocre, JleBoduiokcalnMH CIiji 3acTOCOBYBaTH y
BAariTHHX, fAKIIO IMOTEHLIHA KOPHUCTh MepeBaXkac pH3MKH, abo BiJICYTHS albTEpPHATHBA
JIHKYBaHHS.

I'pyone 6uzooosysanns

JleBodiokcanuH MPOTHIOKA3aHMIH JKiHKaM, AKi roayiors rpyamio. Hepocrarabo indopmarii
Npo BHBEJEHHS JIEBO(QIOKCANMHY B MOJOKO JIHOAMHM; OXHAK iHm (TopXiHOMOHH
BUJIUISIFOTBCS 3 TPYIAHHM MOJIOKOM.

3a BIACYTHOCTI JIaHMX Yy JIOJAWHH Ta eKCMEPHMEHTAIBHUX JaHUX, IO J03BOJAIOTH
CTBEP/UKYBATH NP0 PHU3MK YIOKO/KEHHA cyrnobosoro xpsma (TopxiHonmoHaMH,
JleBodnokcaruu 250 mr TaGneTku HE Ciijl 3aCTOCOBYBATH JKIHKam, sKi FOAYIOTb IPYJUIIO
(nuB. po3ain 5.3).

Depmunvricmo

JleBodmoKCaMH HE COPHYUHSAB MOTipHICHHSA (EPTHIBHOCTI Ta PENPOAYKTHBHHX IMOKa3HUKIB
y lypiB.
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4.7 3paTHicTh BIVIMBATH HA IIBH/KICTH peakilii npu KepyBaHHi aproTpancnoprom ado
IHIIHMH MeXaHi3MaMH.

He Oysno mpoBeneHo A0CiHipKeHb W0A0 BruMBY JleBoduiokcalHy Ha 3/aTHICTB KepyBaTH
ABTOTPAHCIOPTOM a00 1HIIUMH MEXaHI3MaMH.

Heaxi noGiuni peakuii (HanpuKiIan, 3anaMopoYeHHs/BEPTHIO, COMIHBICTD, MOPYIICHHS 30DPY)
MOXKYThb HOPYLLYBATH 34aTHICTb HALICHTA 10 KOHLEHTPauil yBar i WBHAKICTL HOro peakuii i,
TAKMM YHHOM, 3YMOBJIFOBATH IiJIBUIIIEHUH PU3MK Y THX CHTYAIlifiX, KOJIM I1i SKOCTI MarOTh
ocoOnuBO BenMKe 3HadeHHS (HanpHKIaA, NpPH YIpaBiliHHI aBToMoOisieM abo poborti 3
MEXaHi3MaMH).

4.8 TlobGiuni peaxkuii

[ToGiuni peaxuii, ik MiHIMYM OB’ s3aH1 3 JiKyBaHHsIM JleBodokcamHOM, OIIHCAHO HUIKYE 3a
CHCTeMaMH Tija, KJacoM OpraHiB Ta yactoror. OMIHKH 4YacTOTH 4acTto He 0a3yioThcs Ha
PaHIOMI30BaHHX JMOCHIIKCHHAX BIAMOBIAHOTO po3Mipy, a Ha OmMyONiKOBAHHX JaHHX,
OTPMMAaHHMX IiJ1 YaC BUKOPHCTAHHS ITiCIIA 3aTBEp/UKCHHS. [HOAI JaHi mMpo 4YacToTy HE MOXKHA
HaBo/MTH. YacToTy MOJKHA HajaTH sK: ayxe yacto (>1/10), gacro (>1/100, <1/10), Hewacto
(=1/1000, <1/100), pinko (=1/10000, <1/1000), ayxe piako (<1/10000), HeBijomMo (He MOKE
OyTH OIiHEHO 3a HASBHUMH [JAHHMH). 3BEpHITH YBary, II0 YacTOTH CTOCYIOTHCH
KOPOTKO4YacHHX Tepamnii (<1 micss).

Ingperyii ma ineaszii

HewacTo: Miko3u (Ta mpomidepaiis IHIIHX PE3HCTCHTHHX MIKPOOPraHi3aMiB HOPMalnbHOL
thiopu).

3 boky cucmemu kposi ma nimpamuynor cucmemu

HewuacTo: neiikonenis, €03nHODLTIA.

Pinko: TpomOonuTONIEHIS, HEHTPOTEHIA.

HeBizioM0: naniuToneHis, reMOJMITHYHA aHEeMisl, arpaHyIOIHTO3.

3 boky iMyHHOI cucmemu

Jly:xe pinko: peakiii rinepyyTaIuBOCTI, BKIIOYAIOYH aHTIOHEBPOTHYHUHE HAOPAK (IHUB. pO3JIia
4.4) Anadinaktnyni Ta aHaQiIaKTOIAHI peakuii, sKi MOXKYTb iHOJAI BHHMKATH HaBiTh ITiCIIA
NEepIIoi 103H.

3 6oky memabonismy ma xap4ysamnna

Hegsinomo: anopexcis.

Pinxo: rinornikemis, oco0IMBO y MalieHTiB, XBOPUX Ha jaiabeT (AuB. po3ait 4.4).

Hesiiomo: rineprinkeMis, rinorjiikeMigyHa koma (aus. po3aii 4.4).

3 boky ncuxiku

YacTo: 6e3coHHs.

HewacTto: TpuBOra, CIUIyTaHicTh CB1IOMOCTI, HEPBO3HICTh.

Pigko: nmeuxoTH4Hi posiamd (HanmpHKIajA, TalOLUMHALIL, [AapaHos), AENpecis, CILIYyTaHIiCTh
CBIJIOMOCTI, TPUBOKHICTb, aXKHTALLisl, 3aHEIIOKOEHHSI.

HesigoMo: ncUXOTHYHI peakiii 13 CaMOJCCTPYKTHBHOIO TMOBEIIHKOIO, BKIIOYAIOYH
CylUHJIbHY CIIPAMOBAHICTh MHCICHHA 90 Jiil (IHB. po3ain 4.4).

3 boky Hepsosoi cucmemu

YacTo: 3ar1aMopoYeHHS, TOJIOBHUH O1/Ib.

HewacTo: COHIUBICTB, TPEMOP, AHUCTEB3is.

Pinxo: cyziomu, napecresii.

Hesinomo: mnepudepuuna ceHcopHa abo CEHCOMOTOpHA Helpornaris, JHCKiHE3is,
eKCTpanipaMiJiii poO3JiaJii, JIMCIeB3is, BKIIQYAIOYH aremysilo, NapocMiio, BKIIOYAOYH
aHOCMIIO, CHHKOIIE, J0OPOAKICHY BHYTPIIIHBOYEPEIIHY TIIEPTEH31IO.
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3 boxy opeanis sopy

PiaKo: 30poBi NOPYIIEHHS.

Hesinomo: THMUIAcOBa BTpaTa 30py.

Hopywenus 3 6oxy opzanie cayxy ma 6ecmubynapii nOpyuenis

HewacTo: BepTHTO.

Pinxo: mym y Byxax.

HegiioM0: MOpYILIEHHS CIIYXY, 3HHKEHHS CIIyXY.

3 6oky cepyeso-cyounnoi cucmemu

Pinko: Taxikapis, BiZuyTTs cepueOHTTs.

Hesinomo: muryHOYKOBa TaXikapis, Ska MOXKe MPH3BECTH 10 3YIHHKH CEPIIs, HUIyHY4YKOBa
apuTMis Ta noJiMopdHa HUTyHOYKOBA Taxikapais Tuiy torsade de pointes (mepeBaxHo y
natienTis 3 (axropoM pusuky nomosxenus intepsany QT), nopopsxenns inrepsany QT na
enekTpokapaiorpami (auB. posainu 4.4 ta 4.9).

Cyounni poznaou

Pinko: rinoToHis.

3 boky ouxanvHoi cucmemu

Piaxo: 3aauinka, OpoHXOCHasM.

Jly>ke piaKo: ajnepriyfuii MTHEBMOHIT.

3 boxy mpasno2o mpaxmy

Yacro: giapes, Hya0Ta, O/IOBaHHS.

HewyacTo: Gi1b y dKHBOTI, JUCIIEINCIS, METEOPH3M, 3allOPH.

Hesizomo: remopariuma fiapes, IO MOXeE CBIIYMTH IPO EHTEPOKOIIT, BKIKOYAIOYH
nceBIoMeMOpaHoO3Huil KOMIT (MB. po3ain 4.4), NaHKpeaTUT.

3 boxy eenamobiniaproi cucmemu

YacTo: MiABHINEHHS TIOKa3HUKIB mnevinkoBux ecH3uMiB (AJIT/ACT, nyxnoi ¢docdarasu,
['T'TIT).

Hewacro: niaBumenHs outipyOiny.

HeBiloMO: JKOBTAHHILA, TSKKE YPAKSHHS IMEYiHKH, BKIIOYAIOUH BHITAJIKH TOCTPOI NEeYiHKOBOI
HejocrarHocTi  (iHOAI JeTanbHi), MEPEeBaXXHO Yy MAIICHTIB 3 TSOKKHMH OCHOBHHMH
3aXBOPIOBAHHSAMM (IMB. po3ain 4.4), rermarur.

3 boky Kicmk0o60-M 'A3060i cucmemu ma CNOAYYHOI MKAHUHU!

HewacTo: apTpanrisi, Miaasris.

Pinko: ypakeHHS CyXOXKHab (IMB. po3ain 4.4), y ToMy 4HCH iX TEHIMHIT (HaupHKIad,
axuIJIOBOrO CYXO0JKHILIA), M 430Ba CJIA0KICTh (siKa MOYXKe MaTH 0COOIMBE 3HAYCHHS JUIS XBOPHX
Ha TsDKKY myasthenia gravis).

Hesigomo: pabmomioni3, po3pHB cyxoxuuls (auB. posiin 4.4), (MOXe BHHHKHYTH ek
pebaxanuii edekr mnporarom 48 romuH micas MOYaTKy JIKyBaHHA 1 Moxe OyTH
JIBOCTOPOHHIM) PO3PHUB 3B’ 30K, PO3PUB M’Si31B, ApTPHUT.

3 6oky nHupok ma ce4o8ugionoi cucmemu

HewacTo: miaBuiIeH] MOKa3HHKH KPEaTHHIHY B CHPOBATIII KPOBI. .

Jlyske pijIKo: rocTpa HUPKOBA HEJOCTATHICTh (BHACIIOK IHTEPCTHILIAIBHOTO HEQPUTY).
3azaneni pozraou:

Heyacmo: acTeHisi.

Jlyxe piIKO: Iipekcis.

Heginomo: Oib (BK/IHOYa0uH OUIb Y CIIMHI, TPY/AAX Ta KiHLIBKAX).

[nmi no6Giuni peaxnii, moB’a3ani i3 3acTocyBaHHI iHIIMX (TOPXIHONOHIB, MOXKIMBI Hanalu
nopdipil y naieHTiB 3 HasABHICTIO OPdipii.
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4.9 IlepenosyBanus

3rilHO 3 JOCHI/DKCHHSIMH TOKCHYHOCTI Ha TBapuHax abo KmiHiYHHMH (apMakoloriyHuMu
JOCIIDKCHHAMH, NIPOBEJCHUMH i3 HAATCPANCBTHYHMMH JI03aMH, HaNOIILII BaXKIMBI O3HAKH
CJiZ1 OUIKYBaTH Micis rocTporo nepenosysanus ans Jleoduokcanun 250 mr Tabnetkn - ne
CHMIITOMH [IEHTPAILHOI HEPBOBOT CHCTEMH, TaKi AK CIUIYTAHICTH CBIZIOMOCTI, 3alaMOPOYEHHA,
MOPYIICHHS CBIZIOMOCTI Ta CYJIOMHI Hana/u, 30inbmyerhes inTepsan QT, a TakokK MITYHKOBO-
KHIIKOBI peakllii, Taki K Hy/10Ta Ta epo3ii cIM30BHX 000JIOHOK.

Edexrun ma I[HC, Bkmodvaioun crutyTa”icTh CTaHy, CY/JOMH, TaTIONHHALIIO Ta TPEMOp,
CIIOCTEPITAIACA B IMICIAMapPKETHHIOBUX JoCHiKeHHAX. CrienndiyHoro aHTuIOTy Hemae. Y
pasi mepejo3yBaHHS CIIiJl NPOBOAMTH CHMITOMATHYHe JiKyBaHHS. HeoOxiaHo npoBojuTH
monitopuar EKI' depes moxumsicts mnpojposxkenHs intepsany QT.Antamwmni 3acobu
MOJKYTh 3aCTOCOBYBATHCS JUIS 3aXHCTy UIUIYHKOBOI cliM30BOl. I'eMojiainis, BK/IKOYAIOYH
neputoHeansHuil mianiz ta XAIlJl, He edexkTHBHI I BHBEACHHS eBOQUIOKCAIIMHY 3
Opraizmy.

5. ®APMAKOJIOTI'TYHI BJACTHUBOCTI

5.1  ®apmaxkonuHaAMIYHI BJIACTHBOCTI

@®apmakoTepaneBTHYHa rpyna: AHTHOaKTepiaibHi 3acOOM Ul CHCTEMHOIO 3aCTOCYBAaHHS.
@OTOPXIHOJIOHH.

Kox ATC JOIM Al12

JleBodiokcanuH — 1le CHHTeTHYHHU aHTHOaKTepianbHuii 3acid i3 rpynu ¢ropxinononis, S-
EHAHTIOMEep paueMidHol cyMimi Jikapebkoro 3acoby odrokcaluny.

Mexanism mii

JleBodmokcanuH Mae in vitro aktuBHicTh npotu M. Tuberculosis, a TakoX IPOTH ITHPOKOTO
CIIEKTPY  TIpaMIlO3MTHBHHX Ta rpaMHeraTMBHMX 30yauukiB. bakrepummana  is
nesoiokcanmny nporu M. Tuberculosis € pesynsratom imribysamna JIHK-ripasu,
KOJIoBaHO1 reHaMu gyrA ta gyrB.

MexoBi 3HauyeHHs MiHiMaibHOI iHriGyiowoi konuentpauii (MIK) nesoduokcamuny s
KJHIYHUX 1305TiB M . tuberculosis, 3a JaHUMU JIOCIIJDKEHbB, 3HAX0AAThHCs B Alanasoni 0,125-
0,5 mr/n. OcHoBHHII MeXaHI3M pPE3UCTEHTHOCTI € HAcHiIKOM MyTamili y reHax gyr-A.
[lepexpecHa pPEe3HUCTEHTHICTh MK (TOpPXiHOJIOHAMH BHHHMKA€ IOCHTH YacTO, ajle HE €
YHIBEPCATTHHOIO.

Kniniuna egpexmuenicme

JlocBifl JiKyBaHHA MYJIbTHPE3HCTEHTHOTO TyOepKyib03y neBO(IOKCAIMHOM B paMKax
KJIIHIYHHUX BUNIPOOYBaHL 0OMeKeHHIA.

5.2  ®dapmakokiHeTHYHi BJIACTHBOCTI
Abcopbyis ma 6iodocmynnicme:
JleBodnokcanuy npH nepopasbHOMY IPHHOMI IIBHJAKO Ta Maike NOBHICTIO BCMOKTYETBCH,
IpA I1BOMY IMIKOBI KOHIEHTpawii y IUia3Mi KpOBi JOCAralOTBCS HPOTATOM | TOJMHH.
AGcomorHa 6i0J10CTyNHICT cTaHOBUTH Npubmm3HO 100 %. Ixa Mmaibke He BrUIMBac Ha
BCMOKTYBaHHs JeBodokcanuny. Hemae dapmakokinernunnx ganux moao Jlepodiokcaumn
250 mr Tabnerkw.

Posznooin

[Ipubmusuno 30-40 % neBodiokcanuny 38’ A3y€ThCS 3 MIPOTETHOM CHPOBATKH KPOBi.
Memabonizm

JleBodnokcarmn MeTabosTi3y€eThCsA HE3HAYHOIO MipOIO, METabOITAMH € INCMETHI-
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nepoduiokcannn i sneBodmoxcanuH-N-okena. LI merabonith cranoBiaTe MeHme 5 %
KIZIBKOCTI Tpenapaty, 1Mo BHAUIETbCS 3 cedero. JleBoduokcanun € crepeoxiMiuHo
cTablIBHAM Ta HE NijuIsrac iHBepcii XOpanbHOI CTPYKTYPH.

Bueeoenna

ITicns nmepopanbHOro Ta BHYTPILIHBOBEHHOIO BBEACHHA JIEBO(IOKCAIIHH BHMBOIMTHCS 3
MJasMH  KpOBI BiTHOCHO MOBUIGHO (TEpioJI HAMiBBHBEJCHHS CTAHOBHTH 6-8 ToauH).
Busenenns BiOyBaeTbes 3a3puyait HUpKaMHu (1oHaz 85 % BBeeHOT 103H).

Hupkosa neoocmamuicmo

Ha dapmakokiHeTHKy jeBoGIOKCAlHY BIUIMBAE HHPKOBA HEMIOCTATHICTh. IIpH 3HMIKEHHI
GyHKii HHPOK 3HIKyeThbCA HHUPKOBE BHBEJCHHS Ta KIIPEeHC KpeaTHHIHYy, a Tiepioju
HaIIBBHBE/ICHHS 30 UIBLIYETHCH, K II0KA3aHO B TaOHLI HIKYE:

dapmakokiHETHKA MPH HUPKOBIi HEJTOCTATHOCTI ITiCIIA pa3oBoi nepopainsHol 1031 500 Mr

Knipenc xpearuniny <20 20-40 50-80
(M1/XB)

Hupkoeuii  kiipeHc 13 26 87
(Mn1/xB)

Ilepion 35 27 9
HAIlIBBHBEICHHS
(rouHm)

He cnocrepiranocs BigMiHHOCTeH y ¢apMakoKiHETHIII JIeBO(IOKCAUMHY Y MOJIOAMX
NALIEHTIB Ta MAIIECHTIB JITHHOrO BIKY, a TAKOXK MiK IAliECHTAMHM Y0/0BI4O0T Ta KIHOYOT CTATi.

5.3 Jorniniuni xani 3 0e3nexn

Joxniniyni nani He mokaszanu ocobiauBy Hebesmeky s nrojel HA OCHOBI TpaaMIUTHHX
JOCHI/DKeHb  TOKCHYHOCTI  OJHOPA30BOI  J03M, TOKCHYHOCTI TpH IOBTOPHiii 103,
KaHIIEPOTEHHOTO MOTEHIiaTy Ta TOKCHYHOCTI JUIY PO3MHOXKEHHS T4 PO3BHTKY.
JleBodrokcanun He cpHYHHSAB HOTipUICHHS QEPTHILHOCTI Ta PENPOAYKTHBHUX ITOKA3HHKIB
y IypiB, a eauHuii Horo edekT pernpojyKTHBHOI TOKCHYHOCTI Ha IUNj Oyna 3aTpuMKa
Jl03piBaHHS BHACIIIOK TOKCHYHOCTI JUIsl MaTepi.

JleBorokcanyH He BHKJIMKAB IeHHHX MyTauiif y GaxrepianpHiil uM KIITHHI ccaBIiB, aie
iHIyKyBaB XpoMocoMHi abepauii B KIiTHHaX JiereHiB KHTalicbkoro xom'ska in vitro. IL[i
edexTH MOXHa BigHecTH 10 iHriOyBanus Tomoizomepasu II. Tectu in vivo (Mikponykieyc,
CECTPUHCHLKHUIT XpoMmaTuaHUH 00MiH, mosamnaHoBuii cuates JIHK, nominanTai neransHi
TECTH) HE BUABJIAIH I'€HOTOKCHYHOrO moTeHmiaty. Jlocni/KeHHS Ha MHINAX MOKa3ajid, 110
aepodpokcalMH  Mae (HOTOTOKCHYHY aKTHBHICTh JIMINE Y JyXkK€ BHCOKHX J03aX.
JleBo(oKcaMH He BUSBIISB TeHOTOKCHYHOTO NOTEHIlialy B aHali3i Ha (OTOMYTareHHicTs, i
BiH 3HM)KYBaB PO3BHTOK ITyXJIHHH y JOCII/DKEHHI Ha OTOKapLHMHOTEHHICTD.

Sx 1 1 Gropxinononu, neBodIOKCALMH BUSBILSIB BIUIMB Ha Xpsiili (IyXUpi Ta MOPOKHUHK)
y mypiB i cobak. Lli pe3yabraTn Oyim Oibi HOMITHI Y MOJIOIHX TBAPHH.

6. DAPMAIEBTHYHI XAPAKTEPHCTHUKHN
6.1 Cnucok IONOMIZKHHX pe40OBHH

Aopo mabremxu: Hatpiio KpockapMeno3a, KpOCHOBIIOH, TiIPOKCHIIPONLIMETHIILENION034,
MarHiio CTeapar, I[eIi0J103a MiKpOKpHCTaII9Ha.

[Iniexoee noxpumms: (Opadry Pink 03B84851): I'impomeno3a, 3a1i3a OKCH/1 Y4ePBOHHIA, 3am3a__
OKCH/I JKOBTHIA, IIOJIIETHJIEHIJIIKOJIb (MAKpOT o), TaIbK, TUTany aiokcun (E 172), (E 17/2’;)
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6.2 Hecymicuicts.
He onucano,

6.3  Tepmin npuaarnocri.
36 MmicsuiB (s OiCTEPHOT YITAaKOBKH).
24 micani (uis HDPE ynakoskw).

6.4  Ymosu 30epiranns.
30epiratu npu Temnepatypi He sue 30° C.
30epiraTu B cyxoMy Micui Ta 3aXMIIATH Bij CBiTA.

6.5 VYnakoBka

Ynakoska i3 Gnictepamu: no 10 Tabierok B mpo3opomy PV C-amowminieBomy Gnicrepy. o 10
OnicTepiB B KapTOHHII KOPOOIL.

HDPE ynakoBka: Gimmit, kpyramii ¢nakon 3 HDPE, 3axumenuii 3aXHCHOIO
TOJIMPONIIEHOBOIO KPHIIKOIO Bift AiTeit. Mictuts 100 Tabneroxk.

6.6 OcobamBi BUMOrE Mmoo yTrizamnii

Hemae 0cob6mHBHX BUMOT JI0 yTHITI3aLil,

byne-sikuit HeBukopucTamuit Jikapchkuil 3aci6 abo Bigxoam MaoTh GyTH YTHJII30BaHi
BIITIOBITHO /IO MiCIIEBHX BHMOT.
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1. NAME OF THE MEDICINAL PRODUCT

Levofloxacin 250 mg Tablets®

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film-coated tablet contains 250 mg of levofloxacin (as hemihydrate).
For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Film-coated tablets.

Peach coloured, capsule shaped, biconvex, film coated tablets, debossed with “250” on one side and
plain on other side.

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Levofloxacin 250 mg Tablets is indicated in combination with other antituberculosis agents for the
treatment of tuberculosis caused by Mycobacterium tuberculosis.

Levofloxacin 250 mg Tablets is only indicated as a second-line antimycobacterial drug when use of
first line drugs is not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis,
e.g those of WHO

4.2 Posology and method of administration

Adults and adolescents:

The recommended daily dose is 750 mg for patients weighing 30 kg up to 45.9 kg, -1000 mg for
patients weighing 46 kg or more.

Children of age 5 years of age or older

The recommended daily dose is 10- 15 mg/kg/day, once daily

Body weight kg Number of daily Levofloxacin 250 mg Tablets
16-23 1 tablet once daily
24-30 land ' tablet once daily

Levofloxacin 250 mg Tablets is not suitable for children under 5 years of age.
Levofloxacin is not recommended for children under 10 kg.

* Trade names are not prequalified by WHO. This is the national medicines regulatory authority's (NMRA)
responsibility. Throughout this WHOPAR the proprictary name is given as an example only.
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Renal impairment:

For patients with an estimated creatinine clearance < 30 ml/min, with or without haemodialysis, the
dose should be reduced to 750-1000 mg given three times per week.

Hepatic impairment:
No adjustment of dosage is required.

Elderly
No adjustment of dosage is required in the elderly, other than that imposed by consideration of renal
function.

Method of administration

Levofloxacin 250 mg Tablets should be swallowed whole with a sufficient amount of liquid. The
tablets may be taken without regard to food. (see also section 4.5).

4.3 Contraindications
Levofloxacin 250 mg Tablets is contraindicated:
— in patients with hypersensitivity to levofloxacin, other quinolones or to any of the excipients
listed in 6.1
— in patients with epilepsy
— in patients with history of tendon disorders related to fluorogquinolone administration
— in breast-feeding women

4.4 Special warnings and precautions for use

Tendinitis and tendon rupture

Tendinitis may rarely occur. It most frequently involves the Achilles tendon and may lead to tendon
rupture. It may occur at any time during therapy and also several months after discontinuation of
treatment. The risk of tendinitis and tendon rupture is increased in the elderly, and in patients
receiving daily dose of 1000 mg and in patients using corticosteroids. The daily dose should be
adjusted in elderly patients based on creatinine clearance (see section 4.2). Close monitoring of these
patients is therefore necessary if they are prescribed Levofloxacin 250 mg Tablets. All patients should
consult their physician if they experience symptoms of tendinitis. If tendinitis is suspected, treatment
with Levofloxacin 250 mg Tablets must be halted immediately and appropriate treatment (e.g.
immobilisation) must be initiated for the affected tendon (see sections 4.3 and 4.8).

Clostridium difficile-associated disease

Diarrhoea, particularly if severe, persistent and/or bloody, during or after treatment with levofloxacin,
may be symptomatic of Clostridium difficile-associated disease, the most severe form of which is
pseudomembranous colitis. If Clostridium difficile- associated disease is suspected, levofloxacin must
be stopped immediately, and appropriate treatment initiated without delay (e.g. oral vancomycin).
Products inhibiting peristalsis are contraindicated in this clinical situation.

Patients predisposed to seizures

Levofloxacin is contraindicated in patients with a history of epilepsy (see section 4.3) and, as with
other quinolones, should be used with caution in patients predisposed to seizures, such as patients
with pre-existing central nervous system lesions, concomitant treatment with fenbufen and similar
non-steroidal anti-inflammatory drugs, or with drugs which lower the cerebral seizure threshold, such
as theophylline (see section 4.5). In case of convulsive seizures, treatment with levofloxacin should be
discontinued.
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Patients with G-6- phosphate dehydrogenase deficiency

Patients with latent or manifest defects in glucose-6-phosphate dehydrogenase activity may be prone
to haemolytic reactions when treated with quinolone antibacterial agents, and so levofloxacin should
be used with caution.

Patients with renal impairment
Since levofloxacin is excreted mainly by the kidneys, the dose of Levofloxacin 250 mg Tablets should
be adjusted in patients with renal impairment (see section 4.2).

Hypersensitivity reactions

Levofloxacin can cause serious, potentially fatal hypersensitivity reactions (e.g. angioedema up to
anaphylactic shock), occasionally following the initial dose (see section 4.8). Patients should
discontinue treatment immediately.

Severe bullous reactions

Cases of severe bullous skin reactions such as Stevens-Johnson syndrome or toxic epidermal
necrolysis have been reported with levofloxacin (see section 4.8). Patients should be advised to
contact their health care provider immediately prior to continuing treatment if skin and/or mucosal
reactions occur.

Dysglycaemia

As with all quinolones, disturbances in blood glucose, including both hypoglycaemia and
hyperglycaemia have been reported, usually in diabetic patients receiving concomitant treatment with
an oral hypoglycaemic agent (e.g., glibenclamide) or with insulin. Cases of hypoglycaemic coma have
been reported. In diabetic patients, careful monitoring of blood glucose is recommended (see section
4.8)

Prevention of photosensitisation

Although photosensitisation is very rare with levofloxacin, it is recommended that patients should not
expose themselves unnecessarily to strong sunlight or to artificial UV light (e.g. sunray lamp,
solarium), in order to prevent photosensitisation.

Patients treated with Vitamin K antagonists

Due to possible increase in coagulation tests (PT/INR) and/or bleeding in patients treated with
levofloxacin in combination with a vitamin K antagonist (e.g. warfarin), coagulation tests should be
monitored when these drugs are given concomitantly (see section 4.5).

Psychotic reactions

Psychotic reactions have been reported in patients receiving quinolones, including levofloxacin. In
very rare cases these have progressed to suicidal thoughts and self-endangering behaviour- sometimes
after only a single dose of levofloxacin (see section 4.8). In the event that the patient develops these
reactions, levofloxacin should be discontinued and appropriate measures instituted. Caution is
recommended if levofloxacin is to be used in psychotic patients or in patients with history of
psychiatric disease.

OT interval prolongation
Caution should be taken when using fluoroquinolones, including levofloxacin, in patients with known
risk factors for prolongation of the QT interval such as:
— congenital long QT syndrome
— concomitant use of drugs that are known to prolong the QT interval (e.g. Class IA and III
antiarthythmics, tricyclic antidepressants, macrolides, antipsychotics, methadone).
—uncorrected electrolyte imbalance (e.g. hypokalaemia, hypomagnesaemia)
— pre existing cardiac disease (e.g. heart failure, myocardial infarction, bradycardia).
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Elderly patients and women may be more sensitive to QTc-prolonging medications. Therefore,
caution should be taken when using fluoroquinolones, including levofloxacin, in these populations.

Peripheral neuropathy

Peripheral sensory neuropathy and peripheral sensory motor neuropathy have been reported in
patients receiving fluoroquinolones, which can be rapid in its onset. If the patient experiences
symptoms of neuropathy, Levofloxacin 250 mg Tablets may be continued only when the benefits are
considered to outweigh the risk of irreversible neuropathy.

Patients with myasthenia gravis

Levofloxacin should be used with caution in patients with myasthenia gravis because the symptoms
can be exacerbated. Fluoroquinolones, including levofloxacin, have neuromuscular blocking activity
and may exacerbate muscle weakness in patients with myasthenia gravis. Post marketing serious
adverse reactions, including deaths and the requirement for respiratory support, have been associated
with fluoroquinolone use in patients with myasthenia gravis.

Hepatobiliary disorders

Cases of hepatic necrosis, including life threatening hepatic failure, have been reported with
levofloxacin, primarily in patients with severe underlying diseases, e.g. sepsis (see section 4.8).
Patients should be advised to stop treatment and contact their health care provider if signs and
symptoms of hepatic disease develop such as anorexia, jaundice, dark urine, pruritus or tender
abdomen.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be
consulted immediately (see sections 4.7 and 4.8).

Superinfection
The use of levofloxacin, especially if prolonged, may result in overgrowth of non-susceptible
organisms. If superinfection occurs during therapy, appropriate measures should be taken.

Interference with laboratory tests

In patients treated with levofloxacin, determination of opiates in urine may give false-positive results.
It may be necessary to confirm positive opiate screens by more specific method.

Levofloxacin may inhibit the growth of Mycobacterium tuberculosis and, therefore, may give false-
negative results in the bacteriological diagnosis of tuberculosis.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited
documentation of the safety and appropriate dose adjustments, levofloxacin should only be used in
children and adolescents with M. Tuberculosis infection if the benefit is considered to exceed the risk
and there are no treatment alternatives.

4.5 Interaction with other medicinal products and other forms of interaction

Iron salts, magnesium- or aluminium-containing antacids

Levofloxacin absorption is significantly reduced when iron salts, or magnesium- or aluminium-
containing antacids or didanosine (only didanosine formulations with aluminium or magnesium
containing buffering agents) are administered concomitantly with Levofloxacin 250 mg Tablets.
Concurrent administration of fluoroquinolones with multi-vitamins containing zinc appears to reduce
their oral absorption. It is recommended that preparations containing divalent or trivalent cations such
as iron salts, zinc salts or magnesium- or aluminium-containing antacids, or didanosine (only
didanosine formulations with aluminium or magnesium containing buffering agents) should not be
taken within 2 hours before or after administration of Levofloxacin 250 mg Tablets.
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Sucralfate

The bioavailability of levofloxacin is significantly reduced when administered together with
sucralfate. If the patient is to receive both sucralfate and Levofloxacin 250 mg Tablets, it is best to
administer sucralfate at least 2 hours after the administration of Levofloxacin 250 mg Tablets.

Theophylline

No pharmacokinetic interactions of levofloxacin were found with theophylline in a clinical study.
However a pronounced lowering of the cerebral seizure threshold may occur when quinolones are
given concurrently with theophylline.

NSAIDs

Coadministration with nonsteroidal anti-inflammatory drugs (NSAIDs) may potentiate the risk of
central nervous system toxicity sometimes associated with fluoroquinolone use. The interaction has
been reported most often with enoxacin. It may occur with other fluoroquinolones as well, but is
poorly documented. Patients with a history of seizures may be at greater risk. (see also section 4.4.)
Levofloxacin concentrations were about 13% higher in the presence of fenbufen than when
administered alone.

Probenecid and cimetidine

Probenecid and cimetidine had a statistically significant effect on the elimination of levofloxacin. The
renal clearance of levofloxacin was reduced by cimetidine (24%) and probenecid (34%). This is
because both drugs are capable of blocking the renal tubular secretion of levofloxacin. However, at
the tested doses in the study, the statistically significant kinetic differences are unlikely to be of
clinical relevance. Still, caution should be exercised when levofloxacin is coadministered with drugs
that affect the tubular renal secretion such as probenecid and cimetidine, especially in renally
impaired patients.

Cyclosporin
The half-life of cyclosporin was increased by 33% when coadministered with levofloxacin.

Vitamin K antagonists

Increases in coagulation parameters (as measured e.g. by PT/INR) and/or bleeding, which may be
severe, have been reported in patients treated with levofloxacin in combination with a vitamin K
antagonist (e.g. warfarin). Therefore, coagulation parameters should be monitored in patients treated
with vitamin K antagonists (see section 4.4).

Drugs known to prolong QT interval

Levofloxacin, like other fluoroquinolones, should be used with caution in patients receiving drugs
known to prolong the QT interval (e.g. Class IA and III antiarrhythmics, tricyclic antidepressants,
macrolides, antipsychotics, methadone). (See section 4.4 “QT interval prolongation™).

Drugs undergoing renal tubular secretion

With high doses of quinolones, impairment of excretion and an increase in serum levels may occur
when co-administered with other drugs that undergo renal tubular secretion (e.g. probenecid,
cimetidine, frusemide and methotrexate).

4.6 Fertility, pregnancy and breast-feeding
Women of childbearing potential

Pregnancy should be avoided in women treated with levofloxacin. Adequate contraceptive measures
should be taken.
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Pregnancy

There are limited data from the use of levofloxacin in pregnant women. Animal studies do not
indicate direct or indirect harmful effects with respect to reproductive toxicity (see section 5.3).
However in the absence of human data and due to experimental data suggesting a risk of damage to
the weight-bearing cartilage of the growing organism by fluoroquinolones, levofloxacin should only
be used in pregnancy if the benefit is considered to outweigh the risks, and there are no available
treatment alternatives.

Breast-feeding

Levofloxacin is contraindicated in breast-feeding women. There is insufficient information on the
excretion of levofloxacin in human milk; however other fluoroquinolones are excreted in breast milk.
In the absence of human data and due to experimental data suggesting a risk of damage to the
weight-bearing cartilage of the growing organism by fluoroquinolones, Levofloxacin 250 mg Tablets
must not be used in breast-feeding women (section 5.3).

Fertility
Levofloxacin caused no impairment of fertility or reproductive performance in rats.

4.7 Effects on ability to drive and use machines

No studies on the effects of levofloxacin on the ability to drive and use machines have been
performed. Some undesirable effects (e.g. dizziness/vertigo, drowsiness, visual disturbances) may
impair the patient's ability to concentrate and react, and therefore may constitute a risk in situations
where these abilities are of special importance (e.g. driving a car or operating machinery).

4.8 Undesirable effects

Adverse events considered at least possibly related to levofloxacin treatment are listed below by body
system, organ class and frequency. Frequency estimates are in many cases not based on adequately
sized randomised trials, but on published data generated during post-approval use. Sometimes, no
frequency data can be given. Frequencies are defined as very common (> 1/10), common (> 1/100 to
<1/10), uncommeon (= 1/1000 to <1/100), rare (> 1/10000 to <1/1000), very rare (<1/10000), ‘not
known’ (frequency cannot be estimated from the available data). Note that the frequencies relate to
short-term therapy (<1 month).

Infections and infestations
Uncommon: fungal infection (and proliferation of other resistant microorganisms of the normal flora)

Blood and lymphatic system disorders

Uncommon: leukopenia, eosinophilia

Rare: thrombocytopenia, neutropenia

Not known: pancytopenia, haemolytic anaemia, agranulocytosis

Immune system disorders

Rare: angioedema hypersensitivity (see section 4.4)

Not known: anaphylactic shock (see section 4.4) Anaphylactic and anaphylactoid reactions , which
may sometimes occur even after the first dose.

Metabolism and nutrition disorders

Uncommon: anorexia

Rare: hypoglycaemia, particularly in diabetic patients (see section 4.4)
Not known: hyperglycaemia, hypoglycaemic coma (see section 4.4)
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Psychiatric disorders

Common: insomnia

Uncommon: anxiety, confusional state, nervousness

Rare: psychotic disorder (with e.g. hallucination, paranoia), depression, agitation abnormal dreams,
nightmares

Not known: psychotic reactions with self-endangering behaviour including suicidal ideation or acts
(see section 4.4)

Nervous system disorders

Common: dizziness, headache

Uncommon: somnolence, tremor, dysgeusia

Rare: convulsion, paraesthesia

Not known: peripheral sensory neuropathy or peripheral sensory motor neuropathy,
dyskinesia,extrapyramidal disorders, dysgeusia including ageusia, parosmia including anosmia,
syncope, benign intracranial hypertension.

Eye disorders
Rare: visual disturbance
Not known: transient vision loss (see section 4.4)

Ear and Labyrinth disorders

Uncommon: vertigo

Rare: tinnitus

Not known: hearing impaired, hearing loss

Cardiac disorders

Rare: tachycardia, palpitations

Not known: ventricular tachycardia, which may result in cardiac arrest, ventricular arrhythmia and
torsade de pointes (reported predominantly in patients with risk factors of QT prolongation),
electrocardiogram QT prolonged (see sections 4.4 and 4.9).

Vascular disorders
Rare: hypotension

Respiratory, thoracic and mediastinal disorders
Rare: bronchospasm, dyspnoea
Very rare: allergic pneumonitis

Gastrointestinal disorders

Common: diarrhoea, nausea, vomiting

Uncommon: abdominal pain, dyspepsia, flatulence, constipation

Not known: haemorrhagic diarrhoea —which in very rare cases may be indicative of enterocolitis,
including pseudomembranous colitis (see section 4.4) , pancreatitis

Hepatobiliary disorders

Common: hepatic enzyme increased (ALT/AST, alkaline phosphatase, GGT)

Uncommon: blood bilirubin increased

Not known: jaundice and severe liver injury, including cases with acute liver failure, primarily in
patients with severe underlying diseases (see section 4.4), hepatitis
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Skin and subcutaneous tissue disorders

Uncommon: rash, pruritus, urticarial, hyperhidrosis

Very rare: angioneurotic oedema

Not known: toxic epidermal necrolysis, Stevens-Johnson syndrome, erythema multiforme,
photosensitivity reaction, leukocytoclastic vasculitis . Mucocutaneous reactions may sometimes occur
even after the first dose.

Musculoskeletal and Connective tissue disorders

Uncommon: arthralgia, myalgia

Rare: tendon disorder (see section 4.4) including tendinitis (e.g. Achilles tendon), Muscular weakness
(which may be of special importance in patients with myasthenia gravis).

Not known:rhabdomyolysis, tendon rupture (see section 4.4). (this undesirable effect may occur
within 48 hours of starting treatment and may be bilateral), ligament rupture, muscle rupture , arthritis

Renal and urinary disorders
Uncommon: blood creatinine increased
Very rare: acute renal failure (e.g. due to interstitial nephritis)

General disorders and administration site conditions

Uncommon: asthenia

Very rare: pyrexia

Not known: pain (including pain in back, chest, and extremities)

Other undesirable effects which have been associated with fluoroquinolone administration include:
attacks of porphyria in patients with porphyria

4.9 Overdose

According to toxicity studies in animals or clinical pharmacology studies performed with supra-
therapeutic doses, the most important signs to be expected following acute overdosage of
Levofloxacin 250 mg Tablets are central nervous system symptoms such as confusion, dizziness,
impairment of consciousness, and convulsive seizures, increases in QT interval as well as gastro-
intestinal reactions such as nausea and mucosal erosions.

CNS effects including confusional state, convulsion, hallucination, and tremor have been observed in
post marketing experience.

There is no specific antidote. In the event of overdose, symptomatic treatment should be implemented.
ECG monitoring should be undertaken, because of the possibility of QT interval prolongation.
Antacids may be used for protection of gastric mucosa. Haemodialysis, including peritoneal dialysis
and CAPD, are not effective in removing levofloxacin from the body.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antibacterial for systemic use, fluoroquinolone
ATC code: JOIMA12

Levofloxacin is a synthetic antibacterial agent of the fluoroquinolone class and is the S (-) enantiomer
of the racemic drug substance ofloxacin.
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Mechanism of action

Levofloxacin has in vitro activity against M. Tuberculosis, as well as against a wide range of Gram-
positive and Gram-negative pathogens. The bactericidal action of levofloxacin against M.
Tuberculosis results from the inhibition of the DNA gyrase, encoded by the gyr4 and gyrB genes.

The wild-type levofloxacin MIC distribution for clinical isolates of M. Tuberculosis has been reported
by different investigators to range between 0.125-0.5 mg/l. When resistance to fluoroguinolones
arises, it is generally caused by mutations in gyrA. Cross-resistance within the fluoroquinolone drug
class is extensive, though not universal.

Clinical efficacy
Experience of MDR-TB treatment with levofloxacin within clinical trials is limited.

5.2 Pharmacokinetic properties

Absorption and Bioavailability

Orally administered levofloxacin is rapidly and almost completely absorbed with peak plasma
concentrations being obtained within 1 hour. The absolute bioavailability is approximately 100 %.
Food has little effect on the absorption of levofloxacin.

No pharmacokinetic data are available for Levofloxacin 250 mg Tablets.
Distribution
Approximately 30 - 40 % of levofloxacin is bound to serum protein.

Metabolism

Levofloxacin is metabolised to a very small extent, the metabolites being desmethyl-levofloxacin and
levofloxacin N-oxide. These metabolites account for < 5 % of the dose excreted in urine.
Levofloxacin is stereochemically stable and does not undergo chiral inversion.

Elimination

Following oral and intravenous administration of levofloxacin, it is eliminated from the plasma with a
half-life of 6 - 8 h. Excretion is primarily by the renal route (> 85 % of the administered dose).

Renal insufficiency

The pharmacokinetics of levofloxacin are affected by renal impairment. With decreasing renal
function renal elimination and clearance are decreased, and elimination half-lives increased as shown
in the table below:

Pharmacokinetics in renal insufficiency following single oral 500 mg dose

Cl_[m/min] <20 20-49 50-80
Cl, [ml/min] 13 26 57
t . [h] 35 27 G

No differences in levofloxacin pharmacokinetics have been reported between young and elderly
subjects, and between male and female subjects.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on conventional studies of single dose
toxicity, repeated dose toxicity, carcinogenic potential and toxicity to reproduction and development.
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Levofloxacin caused no impairment of fertility or reproductive performance in rats and its only effect
on fetuses was delayed maturation as a result of maternal toxicity.

Levofloxacin did not induce gene mutations in bacterial or mammalian cells but did induce
chromosome aberrations in Chinese hamster lung cells in vitro. These effects can be attributed to
inhibition of topoisomerase II. In vivo tests (micronucleus, sister chromatid exchange, unscheduled
DNA synthesis, dominant lethal tests) did not show any genotoxic potential.

Studies in the mouse showed levofloxacin to have phototoxic activity only at very high doses.
Levofloxacin did not show any genotoxic potential in a photomutagenicity assay, and it reduced
tumour development in a photocarcinogenity study.

As other fluoroquinolones, levofloxacin showed effects on cartilage (blistering and cavities) in rats
and dogs. These findings were more marked in young animals.

6. PHARMACEUTICAL PARTICULARS

6.1 List of Excipients

Core tablet: Croscarmellose sodium, crospovidone, hydroxypropyl methylcellulose, magnesium
stearate and microcrystalline cellulose.

Film coat (Opadry Pink 03B84851): Hypromellose, iron oxide red, iron oxide yellow, macrogol, talc
and titanium dioxide.

6.2 Incompatibilitics

Not applicable

6.3 Shelf life

36 months ( Blister pack)
24 months ( HDPE pack)

6.4 Special precautions for storage
Do not store above 30°C. Store in a dry place and protect from light.
6.5 Nature and contents of container

Blister pack: Clear PVC-aluminium blister cards of 10 tablets. Each carton contains 10 such blister
cards.

HDPE bottle pack: White round HDPE bottle secured with child resistant polypropylene cap. Pack
size 100 tablets.

6.6 Special precautions for disposal

No special requirements.
Any unused product or waste material should be disposed off in accordance with local requirements.
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